REF. NO.

24
25

26

27

28

30
31
32

PART NO.

I-881
3580-2
S-5872-1
3662
1146
5-6076
3605
1145
3524
5805
EE-1201
3524
5805
3547-1
J-592
J-593
7-283
7-284
1034
4710
1115
0P-23
WT-22
0P-22
WT-23
EN-18.74
EN-18.2
EE-267
G-5895

S-7013
S-7011
S-7012
Z-2140

Model

DR20H4-C
DR20H4-P
DR20H4-D
DR20H4-J
DR20H4-T
DR20H4-N
DR20H4-L

\

\

PARTS LIST (CONT'D)

DR20H4, 50 Hz.

DESCRIPTION

Bearing Housing

Screw 3/8-16 x 1-1/4 Gr. #5
Bracket

Screw 1/2-13 x 1 H.H.

Washer 1/2 Split Lock

Mngle Bracket

Screw 7/16-14 x 7/8 H.H.
Washer 7/16 Split Lock

Screw 1/4-20 x 3/4 H.H.
Locknut 1/4-20 H.H.

Start Contactor

Screw 1/4-20 x 3/4

Locknut 1/4-20 H.H.

Screw 5/16-18 x 1-1/4 Brass
Washer - Nylon

Washer - 5/16 Nylon Shoulder
Nameplate - Positive Battery
Nameplate - Negative Battery
Washer 5/16 Flat Brass

Nut 5/16-18 Hx Brass
Washer 5/16 Int. T.

0i1 Pressure Switch

Water Temperature Sender

0i1 Pressure Sender .

Water Temperature Switch
Bushing

Bushing

Overspeed Device

Fan Guard

Radiator Brace
Engine Bracket
Brace
Nameplate

Wiring Diagram

F-4628-4
F-4628-6
F-4628-2
F-4628-5

F-4628-5

F-4628-3
F-4628-3

REQUIRED - --~—

N et el e el aed e Y PN od = ed I NN PN = PO et PO N = O =




‘ Y DEDZ 2 197
- F8579-]




e —— Te—

PL-01421
PARTS LIST
PANEL BACK ASSY

G-5228-71 (DR20D4-D

G-5228-72 (DR20D4-J

G-5228-73 (DR20D4-C

REF. NO. PART NO. PART DESCRIPTION REQ'D/UNIT

1 G-5838-13 Panel Back 1
2 EE-1979 Transformer 1
2 EE-1999 Transformer (DR20D4-C) 1
3 EE-2171 Rectifier Assembly 2
4 EE-1539 Capacitor 1
5 EE-1818 Circuit Breaker éDR20D4-Cg 1
5 EE-848 Circuit Breaker (DR20D4-J)(DR20D4-D) 1
6 EE-779 Filler (DR20D4-C) 1
7 $-5027-1 Mounting Plate 1
8 EE-658 Terminal Board 1
9 EE-658-1 Marker Strip . 1
10 EE-1671 Lug , 1
11 EE-654 Terminal Board 1
12 EE-654-1 Marker Strip 1
13 EE-1980 . Choke 1
13 EE-1982-1 Choke (DR20D4-C) 1
14 AM-100 Ammeter, Battery Charger 1
15 EE-151 Switch, Start-Stop 1
16 EE-1207-1 Relay Base 1
17 EE-1207-2 Hold Down Spring 1
18 EE-1207-3 Relay 1
19 4957 Tinnerman : 7
20 G-5183-1 Rectifier Assy 1

Wiring Diagram C-6660
Parts Diagram E-8563-1

12-26-74 8.26.73




DEC 2 21976

ﬂ‘%

s Y

3 e
S Ea T




'»"JC P = j(_,/‘jé\ P (& Pt d Vi f e JEINVE KA G A — . =
___J_H_{,,Q AL AL T, on ARt =
VEQ] 2O Vi 3-PH. DELTA 120/208 V._ 5Pt _WNYE 120/ 24OV, [-PHASE DIESEL ENGINE CoN
</
Cy C - 3 e l S _,‘._Ef'_ J
(- 8 — I¢ Flige, : | [ :
i !4 - | <t i Baty CHwa AT, »
& REC + | .- | £ 7] + 2 voutaae Rea. (U ;CC:—‘H)_]
; ¢ e : } cRry/ ! 05 Q (o) 7 ‘
. b £Er .r.:’c'g_ o £z 1 !
: N seunr | N | | SHUNT | § |
\ sreLo | i | 'Jl FrELo |} I3 |
b | - ®
Ly Xy x,|® 1 Ly e X, T, ;
L_._,;,’*l ./ 574'.;"6 ! =] = SE&C :
- P -4 - ——) 1
| RinG 3 | ‘ o AR M. N 24 !
' o | S i
- I A 7 PRI 3
_‘» - 1 1 | S
- RING S . ! ] . -
gt — o J_| ‘ | i Mrme&' j,, ”
o3 n f g
A IPAAATLIR, i | £
~z Wgos
einG2 8503 I ,,,.,.G, S | L
T Ry _'.,_.,__i___‘i e | Sc
i ’— | ‘ _..u_r% J.-.,__” .
1 i 1S/
|
l: ] |
S %3 $
| " JUMPER ADDED
B AT S | OC. CMITTEL |
T’ B I | G Y
| d ! \
. . ‘I ‘ ' - : w |
) . = ‘-l' 'I 6 6 L (L 2 l
i ks L ey L L3 ’
“ o & o7 o {bN & % §  go, & |
1ooR7anT : i .
NGLE PHASE LOADS MUST 8BE
KEN FROM N, Lry §L2
r~da T 240 VOLTS -
~ + 120 voLrs ) PERMANENT ENGINEFRING RECURDI
=N e 120 VOLTS Do : <
WTION S VOLTAGE FROM N-L3 = OO V. m:-‘—';@u}isi&ov iHis copy :
£ LEGEND . )
OiL 'c-,f cABACI rORE &y ELOCKING DIOE ASS )y
MFffrOrnr Tiiis IS THE oww C8B;,. CIRCLIT BREAKER
Cf{f!:IE;E — R, A RECTIFIER ASSY
\OTICE NUMBER £S5 FUEL SOLENTID
Date______ gy WHt‘.m? MWT  HIGH TEMP SHIT DO (OPT) SWITCH LEGEND (s+
WINPOMER CoR oy o BPRANAIANY Ml ¥ : ' ] et
DEC P%ﬂm NEWTON, 1A A2 Conrmol MELAY - . RuN X =
. BoscH <= W-25, ©3 SHFETY Myrcg AE LAY A > Ns.t'ez MME.’..} Sror L ol
S cH-18-17 v oc CRANIKINGD CLTOT omr
- |eSGk, a a'f'fmusanzﬂw,l Ser g,’f’,j’“ CIRCUI T .f.’D/ACi-?Af
8 |renees  |s-a1as | sr & i ‘e REMISTOR, B
T IR ix sC . .;‘:'fwr . grra.z : 5 g mnd'lo
Wl o R ids i s _-."i'.' g 2 PaRT No. —.
*?- 23977 w5, #?' Lol ﬁ:pM. i, e
e £ X en RN




7@,@—45’ SAEED (YD e

578

yer!! .

1
“Jedesleda s [7]e]

I8S6I 53¢ T S/

; ra-2i 78 S
7 Flz
! o€ 7/ 4]
, e e e —— 4\ P
Lo 2 #.—04e0 i S
1
|- WHEN RED'D s oo i3
P y .Y -
e N s2 szZof—
%3 s3 s30}=
L 560- OSQ TI/
g 10 -
cool >
e

Eyc e FIEr R

UL

@

[

n

I
m

O
S

0

|

&

n

g

Py

<

-

g

o

ity

-

E

vy
~

E

w
~
&

BEEEE]

ik

Ybz28-<



7T&3.

78/ 78 S
s Fr2

a7 e ¢ o =%\ pvo s BT
4 4801
=

51 51
o0 5
W=z 52 SZot+—
S3 530
560 053 04—~
Tia

o5%

kO 56
T8

EXCITER
APMATURE

EXCITER
ARMATURES

EXCITER FIELD

U

cers (o2 0273

_%—

GENERATOR

FIELD

W

- /2 e
Ty | Tel
15 (&
w@ X v 2 z @
= /e 2 O ¥ 8 ©)
T8GL
©
Ly L2
LOAD

MIs AL
M [«1=
o1E -9 i{
sr £E-15) sY
Jlf |&£&£-2T> SV
S/ EE-2TS sV
: T = T
TE)-2 TE
TES TE
TR & —— T8
vl |EE-1750 | ¥C



